400BBL TANKS
Certifications & MTR’s

ePipe

Manufactured By:

HLAND

[PLRROOJEGIE

For




S SY0 Aol
R 12364

HENGYANG VALIN STEEL EHHLHL Hmmwﬂ; GHWHHHHHO‘}WHH Add: 10 Bnlixineun, Hengyanm City, lunae, PR Chinn  2C 14210010
TUBE CO.,LTID Tel and s «HE V54 BECATES
{(ACCORDING TO EN10204 3.1B) f-mail: helve@hysieeltuhe. com
?..r_mq.ozmw BHD TUBULAR LIMITED _ﬂmh...fﬂﬂﬁ../ﬂm NG C201329065-1
AnOZj.r}ﬁrE.me NQO. 2111000778- 04 g F.O.NO. _ 112000 DATE: No_w.m.:; PAGE: 1/3
?_AOUDﬁJ. SEAMLESS STEEL LINE PIPE M DELTVERY CONDITION HR
Amvmﬁ IFICATION SEE SPECIFICATION NOTE HEAT TREATMENT _
mmw}_um B,B/X42,Grade 290 _ DIMENSIONS _ 3" S40% 20FT
_r.ﬂOm..i. BUNDLES: TOTAl, PIECES: —_— _ TOTAL LENGTH: . FT TOTAL WEIGHT : M
LENGTH WEIGHT TENSILE TEST ASTM A370 )
NO. LOT No. HEAT No. BUNDLES | PIECES o WT SAMPLE TYPE/ ORIENTATION / SIZE(nm/GAUGE LENGTH(mm):S\L\19\50 -
) Wi TS(Ps1) Y5(Psi) _ Rt0.5 EL(%0) R A (%) YS/TS i
b U
1 | 937300703 26 5 98 1961.280 6.751 76705 50160 33.5 0.77
2 | 937300704 |7 1313164 26 436 9726.349 33.483 75690 57710 34.0 0.76
3 937300705 13324622V 10 189 3782469 [3.021 75545 56985 34.0 0.75
4 937300706 1324625 3 50 1000.653 3.444 73660 55680 35.0 0.76
|
MPACT TEST HARDNESS TEST
NO. Z\\W.H,GE TYPE/ORIENTATION/TEMPERATURE( C)/SIZE n_d.su.___w\ ZMMHOWAM.MM%D DAWMMZ NACE MR0O175
AK1 €12 Av. (1) | % SHEAR AREA LE AK2 (J) Av. (1) | " SHEAR AREA LE HVI0
1 / / 116200111
2 ! / 1161534
3 / / LS7.088000
4 ! / L3
“ TR X
NOTES:
WI1--THEQRETICAL WEIGHT SAMPLE ORIENTATION : L--LONGITUDINAL  T--TRANSVERSE N-NORMALIZING HE-HOT ENPANDED
W2--ACTUAL WEICHT SAMPLE TYPE! $«--STRIP  C-—-CLUBBED F--FULL-SECTION A~ANNEALING EWLEO._. ROLLED
NR--NCRMALIZING ROLLED Q&T-QUENCHING AND TEMPERING Av.—AVERAGE Z.m..._.tz,nuﬂﬁ.“}:w.daa AND TEMPERING
AKI--ABSORB ENERGY FOR THE FIRST SET AK2~ABSORE ENERGY FOR THE SECOND SET LR--SIDE EXPANSION "l
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Add: 30 Dalixineun, Hengvang
HENGYANG VALIN STEEL MILL TEST CERTIFRICATE City, Hunan, P. . China P G, 1421001
TUBE CO.,LTD Tel nnd Fax, +86 T34 887373
(ACCORDING TO EN10204 3. 1B) [-mail: hsiecBhysteeltube. con
_n:wao_smx BHD TUBULAR LIMITED _ CERTIFICATE NO. : C201325095-1
| CONTRACT-ITEM NO. 2111000778— 04 | rowo. [ 112000 DATE: 2013-8-14]  PAGE: s
PRODUCT SEAMLESS STEEL LINE PIPE | DELIVERY CONDITION HR
SPECIFICATION SEE SPECIFICATION NOTE [ mEAT TREATMENT _
CGRADE B,B/X42,Grade 290 4 DIMENSIONS 3" x S40 x 20FT
TOTAL BUNDLES: TOTAL PTECES: | TOTAL LENGTH:

FT | TOTAL WEIGHT: MT

REMARK : ORIGIN:MADE IN CHINA

NOTE

API SL(45th)PSLI+ASTM/ASME A/SA106-2010+CSA Z245.1CAT | MRO175 ISO15156
svecisicATIoN|MRO103(FOR HARDNESS ONLY)

order and satisfies the corresponding requirements,

We hereby certify that material herein described has been manufactured in accordance with the standards an

d specifications required in your

This certificate is issued by a computerized system and it is valid with electronic signature, In case the owner of the certificate would release a
copy of it .he must attest its conformity to the original one taking upon himself the responsibility for any unlawful or not allowed use.

Quality Manager:

Any alteration and/or falsification will be subject to the law,

CO., LTE, E-mail: hsiecGhysteeltube, com

IT you need 1o assure the authenticity of this certificate ,please do not hesitate to contact Hongyang Yalin Steel

Tube

CUSTOMER THIRD PARTY

Certificate-maler: JE T




HENGYANG VALIN STEEL
TUBE CO., LTD

MILL TEST CERTIFICATE

Add: 10 Gulizineun, Hengvang
City, Hunan, P. . China . C, 1421001

Tel nnd Fax: +86 734 8872730

(ACCCRDING TC EN10204 3. IB) T-mail: hsiecBhystes]tube. con

T _ . BHD TUBULAR LIMITED | CERTIFICATE no. C201325095-1
CONTRACT-TEM NO. | 2111000778~ 04 P.ONO. ] 112000 DATE: 2013-8-14]  page: o
PRODUCT 7 SEAMLESS STEEL LINE PIPE [ peLTvery conprTioN HR
[sPEcICATioN | SFE SPECIFICATION NOTE [ HERT rReAENT |
[GRADE _ B,B1X42, Grde 290 [ oimENSIONS 3" x $40 x 20FT

TOT: . T ST
TOTAL BUNDLES: ook VIsLRy | TOTAL LENGTH:

FT | TOTAL WEIGHT

MT

REMARIK: ORIGIN:MADE IN CHINA

— AT m_.?mémmE+>mem>mzm A/SA106-2010+CSA 2245 1CAT 1 MRO175 SO15156
OR. HARDNESS ONLY
specrricaTion| MROLO3(F Y

NOTE

We hereby certify that material herein described has been manufactured in accordance with the standard

s and specifications required in your
order and satisfics the corresponding requirements,

This certificate is issued by a computerized system and it s vaid with electronic si

: gnature. In case the owner of the certificate would release a
copy of'it .rn.ﬂcm.“..nwﬂﬁ its conformily to the original one taking upen himself the

respansibility for any unlawful or not allowed use,

Any alteration and/or falsification Wil be subject to the law,

1§ you need to assure the authenticity of ihis certificate , p

lease de not hesitate to contact Hengyang Ynlin Steel Tube
€0.,LTD, E=nnil: haiecGhysteeltube. con

CUSTOMER THIRD PARTY

Quality Manager:

Centificate-malker:

R
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Wuxi Huayou Special Steel Co., Lid. \15 = .ué_

= P 2 | 6
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MILEL TEST CERTIFICATE Tel :{ 0510)85580556 Fax :( 0510)85580556
HUBYOU SPEGEAL m__.mmr (EN10204 3.1) : : :
LR RS 3 il
BRI-CHEM STEEL CORPORATI 201260210
CUSTOMER ; Bl ERRraReTEn GERTIFICATE NO. MAKING METHOD HOT-ROLLED
rangidod THFBIES AR Hedlas
BRI-CH -
PURCHASER puEN SRS PURRORAT e L/C NO. DELIVERY CONDITION AS-ROLLED
PR TR & @ (08 HAMTH —
PRODUCT SEAMLESS STEEL PIPES CONTRACT NO. FEAT TREATMENT —
s API 5L —B(2007) PSL1/ASTM /ASME A/SA105-06 B/CSA Z245.1 GR.290 CAT 1 NACE MR0175-2009 REGION 3 §S R 2012-5-31
SPEC/GRADE o " DATE OF ISSUE
i Efe et & 1 3t Tk T "
b 88.8 MM By 5.49 MM & S ] B3 47 BXKE Sere BITE: ) .
0.0 NPS 3 W.T: STD LENGTH TOTAL PIECES (PCS) TOTAL METERS (M) TOTAL WEIGHT(TONS)
: A B R (0
CHEMICAL COMPOSITION Norn-Metallic Inclusions(GR)
FrE i it 2y i it @ | m | m | wm | &% | &% | @[’ mo| o’ | %
23 (s Mn/C CE(C
NO. WORK NO. HEAT NQ. | PGS ! c Si Mn P s |.cu Ni cr | Mo v B Nb Ti (CSA) A & 2 2
Max | 0.260 | 0.500 | 1.060 | 0.030 | 0.030 | 0.400 | 0.400 | 0.400 | 0.150 | 0.080 | 0.001 | 0.110 | 0110 | 0.40
o 5 =25 | =25 | =25 | s25
Pt Min 0.100 | 0.280 2.5
1 1206130 (| 243864 J| 416 | H | 0190 | 0.200 | 0.540 | 0.006 | 0.004 | 0.055 | 0.030 | 0.018 | 0.004 | 0.003 | 0.0002 | 0.002 | 0.001{ 28 029 (o5 ] 05 | 05| 05
_ RSy TENSILE TEST ThastIe IMPACT TEST TR SeAR SR
1RIE GAUGE LENGTH (50.8mm) © ARV () N.D.E. METALLOGRAPHIC
% g B [ T W BLEE TEMPERATURE OF TEST WaEy . :
Pk | SRR | MRS | kR ML oo R, <
FF "3 T.S. Y.8. EL S e CHECED) HYDROSTATIC | - SRR F
NO. MPa2 ‘4 MPa 3% HB=<234) TEST ﬁ%ﬂn? FTC&&&? MICROSTRUC (%)
Max 0.93 . ’ -TURE GRAIN SIZE
: 1 2 3 AVG
Min 415 230 22
1 L | 475 /480 | 305 /310 | 30/ 33| 0.64 / 0.65 - -~ - ~- |HB 120127130 | 207  MPa10s o L F+P 8
: ) ) " | coop GOOD
IRRA T & S GLi 0 = I ORE = ks —
VISUAL & DIMENSION GOOD FLATTENING TEST GOOD BENDING TEST — EXPAND TEST — FFRNGTEST | p
o *1, H: HEAT (LADLE) ANALYSIS: P: PRODUCT ANALYSIS. 2. WEER SIZE :  3LHRAE STRIP Tx19.05mm. Fa K %
z%mm "3, ikIE77H ORIENTATION : L=#AMLONGITUDINAL. *4. SY=0.2%OFFSET. 2 i, NS
WE HEREBY CONFIRM THAT OUR PRODUCTS ARE MADE WITH MATERIALS WHICH ARE FREE FROM RADIATICN CONTAMINATIO | A7 T
HIEHAZEHFIR B, SRR, A, RRTRY, HEIRRRA B, Hs R b -
oo INSPECTOR il
SURVEYOR |WE HEREBY CERTIFY THAT THE MATERIALS DESCRIBED HEREIN HAVE BEEN MANUFACTURED, SAMPLED, TESTED AND
INSPECTED IN ACCORDANCE WITH THE GUSTOMER'S SPECIFICATION(S), AND THAT THEY SATISFY THE REQUIREMENTS. ,
. STAMP OF MILL INSPECTER
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TSIEC: ASTM A53-2007 GRADE A8
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SHIN YANS STEEL S LT, ,..f.ifllﬁ,@. I mmmw”\oﬁwb -
. . 4Z LO DZ GﬁW% ﬂ@ﬁbﬂﬂ T
L. T T e S - J_,s%;_ﬂw.w. T R aarhe
A CERTIF ICATE"NO. [
_n R.¥. CARBON STEEL PIPE S R T :%3-. ARRE ‘l e
1.

R A {1 . o ci t B an i
comopiTy | COUKTRY OF ORIGIN: TaIman A k3| HOT-ROLLED STEEL PLATN"EWD B, R.Y. PIPE
| APPLICANT PO:  270/2230577-00 ol _
: ASTH 453 CR.B B
& PR o | ASTH 463-2010 GRADE B / 3 BLECTRIC-RESI STANGE
_ ; * WELDED PIPE, PLAIN BND, BLACK S
_c‘ L SRR R oS __ VECTTEAL, PROPERTES AND O7 R | g b AL T84 CIHICAL CONFOSITION wex
A ﬂzn:n.MMWi i iR |ee BANTIR TESt Eﬁnoﬁ2222%7m8<:zgw§ﬁ;ﬁ;75
i NETT HER | sk o i T e
A A AR e, Btk | L R g e E% _ $leu] Ki | Cr _ Yo | v [l W Ti :_.:
ODFTRICKXLENGTH | &' T¥//pes| wrygn 95 o TEST PATT| YT — s
L N T Wmat [ o iy} _ n\.ﬁ J_.HQ _v.,:_o i X0
RS T 5 TH RN e % T
nin, win, 1790 | _
1w 7251 458" | 7.0k 7 VT T R A 10 ’
13| 208 186 WA 0 | Ok ok | of 2.011.0 2.0
7| 4507 597 2.0 ok | ook jok lop 10| 16.9 1.9
| s ! seer 301 30.6 o lox |ox | 10 14,0 10
| 5 | a0 66 %. 1 ot jor | o e 14,0 1.0,
4 | ) : | !
L omwl o ! | . |
: 1 i )
AL WELGIN @ 22074 ! m
| . '
' | i ﬁ } “
ﬁ 5 s _ [ ; T - ...L...l:ﬁ.[l-...

e T T ——
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WE KEREBY CERTIFY THAT MATERIAL
BEEN MANUFACTURED AND TESTED

MATERTAL SPECIFICATION.

0730045825

L

DESCRIBED NEREIN HAS
SATISFACTORY RESULTS
IN ACCORDANCE WITH THE REQUIREMENT OF THE ABOVE
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THE RULE OF "REGUIATIONS FORPREVENTION AND MANA
INCIDENT OF RADIOACTIVE CONTAMINATED BUILDINGS”
[CONTAMINATION PHENOMENON WAS FOUND:
CERTIFICATE OF ATOMIC ENERGY COUNCIL :

DOCUMENT

i

THIS. 18 TO CERTIFY THE' PRODUCTCS) THAT LISTED ABOVE:

NO. 218,

e .. _

A A

4 sl '
:\f ! h
E-COMPLIES WITH \r\ e ﬁw“maﬁmmﬂ -t

g C

GEMENT OF
AND NOQ RADIO

DEPUTY - GLE

—




+ THE WSE OF THE MATERIAL OUTSIDE TIE .mqvmnﬂﬂn_»ﬁ%m INDICATED ON TU1S CERTIFICATE MAY CAUSE SAFETY
AND/CR MONETARY PROBLENS. FURTIERMCRE.

ANY ORGANTZATION OR PERSON(S) WHO DELIBERATELY HODIFIES

THE CERTIFICATE ¥ILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISICNS OF TNE CRININAL CODE 231)

\JW -
s . V8 uoE Y A
PG : : DATE OF [SSUE_ & 2012.03.20
b\.mr.uq" h..ﬂ N .a -....”' .\.B B.. \f..ﬂ —..um h
CERTIRICATE 80,5 B201205-0077-000708¢5007728) #Z@TWQ ION CERTIFICATE L/C Mo, (P/O Mo.) & 121-4060(651/1298)
ETE i % & 7}
b oty . E.R.I STEEL PINE SehAH Mﬂﬁbz Steel wm“”uw.m? CUISTOMER : _PROTI_IMPORT. LTD.
Uay 5 7 2 (F)AM oF Xl B 72 A :
| SPRCIFICATION _:  ASTH AS3B(2007)/ASMS SAS3R(2007) HEAD GEFICE © BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPIR ! SEAY STREL AMERICA,INC.
‘ POHANG DLANT & A=~1, JANGIEUNG-DONG, N/AM=-CGU, POHANG
W HEAT NO .msv_m. xR ox % 4 B QUARTITY w)| oo
| . AEEM NO. ) QDKL S3ZE 2 & & 7 e FIET/T) RENARK
| > *1 PCs TOTAL LENGTH WELGIT
[ 5061610 ) ”
b1 [\iidseesy B &t XSOR)  X2L000FT 138 2,808.000 TT|  19.677
L2 | (ohmiriidny Be ae X s X 21,000 FT % 525.000 [T 2.441
_ 3 1o To08 | BeE % - % SeuBp X 21.000 ¥T ue 2,499.000 FT 11,620
085621 ) . .
b4 |(sauBi7i140) BBE G X SCB0 ¥ 21.000 FT &2 1,302,000 ¥T 16.874 0720007085
_ Voo
— . BPACT
morgsmrie |k [vo(f|slclenlalnlelplrlar] zinccomns i it " TENSILE THST
r TEST clri|ofatelealel{elrit|L e TEST N Ral: CAPER LTI (Guge Langlh ¢ S0mn) 3t T -
| DISEIAICIB|SE|NIL|E[14]04 T HESS | THEAT
{ AT M0 Ssed R0 R . BT e 7l 0 le s ; | TousILE | VIELD | B.L | ENE-(sHEad TEST | agNT
AN{TI|K DEITITISI L] GRTHEIGHT OF L LG [Si] Ma | P LS [Cafli|CriMa| V 20 d :
ze.r‘%ém 0.3 £ LSiE B 0Ty _ A e w m : { | STRENGT| STRENGTH RGY |AREA
p&i g aold S _tﬁH.W G m_ C.SIALK m 2 3 lz2lzlzlz2ls % o
; ] -
Y e Bl ol & N st »
{02 G N iCAuss 03 G g | 25 | n6 o7 o8 {ag) P ps *10 |Jould % -1
N wo | 30] | 120 | 50] 45 [«0le0]40] 1s[z0
SPEC HIN 60000 5000
T | sqea6l0 | 2800 |GIG| G |G E |18 2| 77 |15] 4
($/12253060) polarfz s |spaft]a]2|m s L| 7esi0 | ssoso | 34 6
P A1z 77 sy 6|11 t{mt
2| spzeoon | zs00 le|al| 6 |6 w (18| 1173 |1z 4
{SANI013080) piw| 1] 7 |uls|ziz]1]ml L| 72510 | 6odz0 | 30 6
Poiisl1l 7wl ejziz] 1w
| 3| sos1806 | 2500 |G |G| G |6 mojwl i) o5
(SAH3033100) Pt miulsl]e]am|s Ll oTaoss | ossuo | m G
p izl |7 ls]s|al)iml1 i
boa| swssezr | 2r0 |efG| 6|6 Bl es|els
(SAH31T1140) Pl 1|7 |slett]e]rims Ll 7e370 | sese0 | 35 G
plud 1| 7 laefs 1] afelm
i b oy s | | EMBBIeCH Goviied B0" T » THIS CERTIFICATE 18
Nopoel=wll fy o
O | Refer To | £ | woeiizhieat(Ladle) dnalysis, PiProduct Analysis »7-3:KI00, 3:X1000 ISSUED ACCORDING TO EN 10204 3.1
¢ Othera m =0-[:Base ¥etal Longitudinal «10-E.L:Elangation »11-8.N:Scom Nermalizing aGIGOOD  oTriTrace (180 10474 3.1.B)
% TEREDY CORTIRY THAT T TATERTAL VERRIN fIAS BREN WADE AVD TESTED TN ACCORDANCE WITH ABOVE aracer of O.M D
Surveyor " SPRCTRICATION. b T RESULES OF AL TEST ARG ACCEPTABLE. Manager of Q.M Dept.




" 6G2/MT2030944

Purchase Grder

Standard: ASTV. AS53 GR.B-2012

Deseription: E.R.W, STEEL PIPE, ASTM AS53, GR. B, SCH 40/80, BLACK PLAIN/BEVELED END

Shipping Muarlk: P.O. 662/M72030944, VANCOUVER

i .4.. t

. M13988 INDEUSTRI

SOUTHCLARK
Tek: QUG-454991501,

Fax: 0063-430991 382

Certifiente No.: 201 3F06047

Pate of fssuc: Jun.24,2013

Rimenzion Quantity [ | Chemical Composition Meclanicn) Properties i i T
= Iydra ’
— . . w . v | Weld] 5 Seam | Appearance
| weight; Grade! MeatNumber ] © | ST [ M P $ Cu | Cr | Ni | Mo | WV | Ti | Nb|Y8&|TS s, B, rest 4 ot b Moo and
‘N ¢ PRTRRE. P i (53)
NPS | OD Walt Wi Bells | Pes Bend rs1 Treated | Dimensian
ton Y| %o % Yo Y%. % Y % Y% % % % | Mpa | Mpn{ Mpa | %
i-i2 | Loog™| sChao | 21 Lags| 2z | 72 | B | J3100s20 | 0.8 | 006 | 0.40 | 00140003 | 0018 | 0013 | 0005 | 0.002| 0.002 | 002 | 0.0t0] 370 | as0 | — | 33| Goow | 1200 |Goop|coop | coon
204, 2.875" | SCRAO 21| 0995 1 | 18 | B ) 0282002009 | 01 ] 0.02 | 150 [ 0013 | 0,008 | 0048 | 0.030 | 0.028 | 0.002| 0.002 | 0.002 | 0.O1E | 370 | 450 | - | 35| GOOOD | 2500 [-GOOW|GOOD| GOOD
6 agast| scuad | 20 s06s| 4 | 28 | B | 300815 | 0.8 0.9 [ 0.60 | 0012|6010 | 0011|6011 ]| 0.012] 0.002] 0002 | 0,006 0005 | 340 | 470t — | 38| Goow | 1m0 {Goont Goon | coon
5ofss6st|scuso| 2] wase 1 | 7 | B T 2605608 /uc_: v.16] 0.51 10015 | 0.008 | 0.000] 0.014 | 0.016 | 0.002 | 0.002 | 0.005 | 0.007 | 390 | 5001 — | 32| coon | w0 [Goon| Goon| coon
| | :
S PR S : oo SRRSO, SERE
| | : { N
(LM, (AR, [T | e LY [ R PRt [ I AP LIS T Bl
1
1| i _ T O T Y
]
N R (A L - IR
. (LD m:b .&. w
We hersby certify lhat the material described has been manufaciured,inspected and tested i accordance with above gtandard & On_ M ﬂﬂgﬁo_ A /\Y,
. N . < .
specification,and satisfied with the requirements. A
. P LN
- == S
T I i ) )
O e PRSI P S st 4
0720008992
. Lt !..-lu«.lﬂlihnu. TSI |u.mbul|hmnhﬂ1dﬂ.;.

e T e
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UL TEST CERTIFICATE

j=13

HUTUDAG CITY ST

INDUSTRIAL COLID

P

Contract NC.:287/M72032440
Standard:ASTM AS53(2007) GR.B/ASME SA 53(2004) GR. B/APT 51.(2007)B

fom: RV STERLDE, ASTM ASS. GILIVASME SA 53 GRUYADL S LRSTD, BLACK LACQUER REV
"0, 287/M 72432446 VANCOUVER

YEND

Add: Cishan Village, Lonpgang Distcicst, o

Posl corter 125002

Teli B0 420205466 Max: 86429 -2058030

e et e ¢ttt it i At e

Cerfificate Mo.: 201308054
ate of Tesne: Aug. 13,2013

e

L

engion { ¥ Chemiaal Comgsa i Meshwnical Propertics
- Mysiro
: . Wl e
Nps | O | Wall | Tengih [y | Weight clsidmel po| o8 L ou | oo | oM Mol v b o s s el B NryT
[ U (AU (SO il A, el 2yt Serei (RIS | IUUTIE] UTRIN S [ S, Ssee
in in MT Yol % | % % % Yo Y b % % Y Y% I Mypn | Mpa ) Mpa | Y
Gl 8 aees 0322 21 (RPE) 2723 | 2 | 10 |7 13405618 Tpaa [ 008|025 |0.m0 [0014 | 0.038 | 0.058 | 0015 | 0,004 | 0,007 [ 0,003 | 0.005 | 409 | 458 | 489 | 320 ] GOOD | LIuno |GOQD| GOOD | GOOD
L = - - - = g
§ 0 8625|0500 | 20 | 8P| 2,069 |22) | § ) 129080R6 1012 | 018|032 [ 0,014 { 0.021 | 0,032 | 0.068 [ 0,017 | 0,002 | 0,002 [ 0.002 | 0601 | 569 | 474 | 820 | 314 | GOOB | 17000 Goon | Goon
T IR | 1 P ) }4
i & e I . Coamaa i I——
I N A NS, SN S I B I SN I SN (A “
| | |
| g |
e i R ——
| We hereby ceriify thal the maleriai deseribed has beeh manufactured,inspected and fested in accordance with above standard &
\ specilication,and satisfied with the requirements.
f
L

N

¥ ‘ : 0720009488
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A REDEELELER Amag //
Wuxi Huayou Special Steel Co., Ltd. ¢ ,m \_‘ .

FoB iRt Xaa R T\ Hes X e ibirt e

ﬁ%%%m@ wH mm_ m% m % mm uﬁ

T HURYOU SPECIAL STEEL MABLL .mmww.awmmﬁﬂﬂﬂb.wm Tel :( 0510)85580556 Fax :( 0510)85580556
T BLILAL EE [rcwagis i
CUSTOMER .mx_-oxm_s BT SR PR OE T CERTIFICATE NO. bt MAKING METHOD HOT-ROLLED
B S i IES AR AR AL
PURCHASER e e L/C NO. B DELIVERY CONDITION AS-ROLLED
PR THERE “ [\ 5 — HATLE -
PRODUCT SEAMLESS STEEL PIPES CONTRACT NQ. HEAT TREATMENT e
i B8 AP 5 —B(2007) PSLY/ASTM /ASME A/SA106-06 B/CSA Z245.1 GR.290 CAT 1 NACE MR0175-2009 REGION 3 §8 o dh 2012-3-7
SPEC/GRADE DATE OF ISSUE
Iz 1143 MM i 6.02 MM 324 61 M B 2192 BRI 13371.2 BHEL (7E) 215.035
QoD NPS 4 W.T. STD LENGTH TOTAL PIECES (PCS) TOTAL METERS (M) TOTAL WEIGHT(TONS)
h ¥ B h % e fgAty (R
_ CHEMICAL COMPOSITION Non-Metallic Inclusions{GR)
R ok iy g o {3 e i i WoO| .4 i i 48 il W i &k
W NO. E.mﬂ%%o. xmwﬂuzo. Wmm K c Si Mn | P S | cu| Ni | C | Mo | V B Nb | Ti i R A . " v
Max | 0.260 0.500 | 1.060 | 0.030 | 0.030 | 0.400 | 0.400 | 0.400 | 0.150 | 0.080 | 0.001 | 0.110 | 0.110 0.40 o5 | 25 | <25 | s
<X Min 0.100 | 0.290 25
1 120219 |7 v2354 |/2192 | H | 0.190 | 0.230 [0.530 | 0.008 | 0.008 | 0.057 | 0.011 | 0.014 | 0.002 | 0.002 | 0.0002 | 0.002 | 0.001| 2.8 0.29 05 | 05 | 05 | 05
NSILE TEST rEEIe IMPACT TEST FTHERH E
#7IE GAUGE LENGTH (50.8mm) AKV (J) N.D.E. METALLOGRAPHIC
e |2 | e JTERETIE e MR B TEMPERATURE OF TEST TOEERE KERD
¥% | 5 | Ts. Y.S. EL A Recsz; || HYDROSTATIC — o
No. ViPa % MPa | 0% i TR S (HB<234) = RARG | SABAG \wcrosTRUC (i)
Max 0.53 " = -TURE GRAIN SIZE
Min 415 250 23.5 ! z 3 R
1 L | 475/ 485 | 310 /320 | 26 / 28| 0.65 / 0.66 - - - —  |HB 127/4136M30 | 184 MPa10s a o F+P 6
GOOD - GOOD.
ShIRAn R A iR &l 5 st - i ERE —_ e s -
VISUAL & DIMENSION GOOD FLATTENING TEST GOOD BENDING TEST — EXPAND TEST - NG -
. *1. H: HEAT (LADLE) ANALYSIS: P; PRODUCT ANALYSIS. 2. RHER SZE:  UFBREE STRIP Tx25.4mm. N K
z%w_mm *3. WI&J71 ORIENTATION : L=/ARLONGITUDINAL. *4. SY=0.2%0FFSET. DY WA R
WE HEREBY CONFIRM THAT OUR PRODUCTS ARE MADE WITH MATERIALS WHICH ARE FREE FROM RADIATION CONTAMINATIO N =T
FAERRFHITG, SEEERE . B SRR, SRR SRR, i) \ i .
U INSPECTOR & Y- % wiB
SURVEYOR |WE HEREBY CERTIFY THAT THE MATERIALS DESCRIBED HEREIN HAVE BEEN MANUFACTURED, SAMPLED, TESTED AND T B
INSPECTED IN ACCORDANCE WITH THE GUSTOMER'S SPECIFICATION(S), AND THAT THEY SATISFY THE REQUIREMENTS.
: STAMP OF MILL INSPECTER




BRi-CHEMI|

63A016704 %ﬂ%ﬂhﬁﬁm §
B0 LR B S FE AT i \

Wuxi Huayou Special Steel Co., Lid-

T O FRREEY T e
= @wmé il B R @%H% mﬁ RESIEIRTS
o - P :
> MILL TEST CERTIFICATE Tel :( 0510)85580556 Fax :( 0510)85580556
= HURYOW SPECIAL STEEL (EN10Z04 3.1) ; !
T B i RS T i,
BRI~ RPORA - 12022219
CUSTOMER A AHEW S TER. 90 e CERTIFICATE NO, MAKING METHOD HOT-ROLLED
LeataeRive : fIEES TR el
BRI- T ORPO =
PURCHASER i e e s L/IC NO. DELIVERY CONDITION AS-ROLLED
PR R TEEHRE & [/ 5 100888 * AT —
PRODUCT SEAMLESS STEEL PIPES CONTRACT NO. HEAT TREATMENT —_
il Ll AP! 5L—B(2007) PSLYASTM /ASME A/SA106-05 B/CSA 7245.1 GR.280 CAT 1 NACE MR0175-2008 REGION 3 §S pBEy 2012-3-7
SPEC/GRADE i LR DATE OF ISSUE i
e IO L S : % B3 kT B
= L ey ol 6.1 M | Boel 2192 e 13371.2 QR P 215.035
0D NPS 4 W.T. STD LENGTH | TOTAL PIECES (PCS) TOTAL METERS (M) TOTAL WEIGHT({TONS)
R ERRERY  (R)
CHEMICAL COMPOSITION Non-Metallic Inclusions{GR)
g AP g < G A TiE i 4 LT 0 s 2] il i i i i
NO. WORK NG. HEATNO. | PCS | & Si Mn P S Cu Ni cr | Mo v B Nb | Ti Mo GR{EmN A = @ B
Max | 0.260 0.500 1.060 | 0.030 | 0.030 | 0.400 | 0.400 | 0.400 | 0.150 | 0.080 { 0.001 | 0.11C } 0.110 0.40 i
- 525 | 225 | =25 <25
"N Min 0.100 | 0.290 2.5
1 120219 m Y22354 192 H 0.180 \_ 0.230 0.530 | 0.008 | 0.008.] 0.057 | 0.011 | 0.014 | 0.002 | 0.002 | 0.0002 | 0.002 | 0.001 2.8 0.29 0.5 0.5 0.5 0.5
N\ PENSILE TEST PRI IMPACT TEST TARRLTAS LR
795 GAUGE LENGTH (50.8mm) AKY (J) N.D.E. METALLOGRAPHIC
T2 T e o T RIS AF TEMPERATURE OF TEST A .
[ PUIMARAE T HRSR e HisREL HARDNESS TEST AR
B LLE L Lo o YT 10x10x55 (20°C) (HRC=22) HRRRETE | 1% A P AT o b s
No. MPa 2 MPa 5% : . i ey TEST WG | BRERY \wicrosTRUC| ik
Mo 093 o o -TURE GRAIN SIZE
: 1 . Vi
Min 415 290 23.5 z 3 s
o
1 L | 4757 455 | 310 /320 | 26 / 28| 055 / 0.66 = = - —  |HB 127M38M30 | 184 MPa10s o
ST R T CE IEFRisR5e i T il - R -
VISUAL & DIMENSION GOOD FLATTENING TEST GOoO0D BENDING TEST - EXPAND TEST -
L *1, H: HEAT (LADLE) ANALYSIS: P: PRODUCT ANALYSIS. 2. WPERS SIZE . YRIBENEE STRIP Tx25.4mm.
z%mm *3. BUIEJ7[ ORIENTATION - L=A[ILONGITUDINAL, 4. SY=0.2%OFFSET.
WE HEREBY CONFIRM THAT OUR PRODUCTS ARE MADE WITH MATERIALS WHICH ARE FREE FROM RADIATION CONTAMINATIO
HAEAERFIS, AR, I SRR, AR SRR, ke R
i INSPECTOR
mcm(\m%Om WE HEREBY CERTIEY THAT THE MATERIALS DESCRIBED HEREIN HAVE BEEN MANUFACTURED, SAMPLED, TESTED AND "
INSPECTED IN ACCORDANCE WITH THE CUSTOMER'S SPECIFICATION(S), AND THAT THEY SATISFY THE REQUIREMENTS, .
. STAMP OF MILL INSPECTER
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veaaris 21 % 63 TN T AL z 0 S i
.2.pald4iny . 25 , 19 . 47 20 - 22, 2 2. 2, 2 4 ° 05 1
3.pa14T13 20 15 . "46 28 » .2 2 2 2 4 05, 1
1.PB24782 20 19 51 230 ° 15 - 1 2 0 0 3 0 0
2.p824782 2 28 54 ¢ 24 . T 14 2 2 2 2 4 0,6 1
3.pead7ia2 20 2e 54 23 13 2 2 2 2 < 4 T 056 1
1.P8250G4 21 24 s7 22 - 16 . 2 2. 0, 0 1 , o 0,
}‘ 5064 . 23 22 " E7 . St 2 .2 2 2 c 4 08 )
APA2EYSE. © 24 22 7. 2 14 2 2 2, 2 4 0,7 -1
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1.P826035 22 23 64 .22 4 18 2 i . a 0 3 0 - 0
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TpyGnt KERIATENR) COIMACIO TREGONANNAK AP 5L.2004 [PSLA)ASTM A{05/A 106M4-2006/ASME SAT06-2007IASTIY ASIIA 5300-2007/ASME SAS]-
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Tubes testaccnroing la requireaients AP 51.-2004 {J’SL!)MS‘H.!_JHBGM 40614-2006/ASME SA106-2007/ASTM AB3IA 6IM-2007T/ASME SAS53-2005/NACE MR
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Tepuootpaborxe: HET . ’
Hest lrealmenl: KO . , ) . .
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. GPEMA BUAEPARUHE MEHEE 6 CEXYIL
Leak-praninase; HYDROSTATIC TEST SATISFACTCRY MIHIMUM HYORO-PRESSURE 18,3MPalI2650PS1
DURATION NOT LESS THEH 6SEC.
Texuonorkdackie cnaficios- Technnlagical praperiles
Pipcs are baveled, )
Pipes are faltenkny lesling with salisfaclory result,

PeMORT CIPXOH 3aNDCUieH,
Weld repait isp'l permitied.
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TUBE TEST REPORT

Form QA.003 12/02/0D - Rev 2

. Page ) of 1
T e
ORDER: 045216 003 |~HEAT: 478760 _m_,P P.0 M31010407 PART NO,
SOLD 70: PIONEER STEEL & TUBE DISTR,| sHIPTO:  PIONEER STEEL&TUBE
1660 LINCOLN STREET DISTRIBUTOR, | \
SUITE 2300 YARD 1 TRAGK 760
DENVER , CO 80264 PIPEMILL , UT 60284
GPEGIFIGATION(S) : - ASME ASTM SA63/A63-10 GR BISA106/A106-11 GR B
API5L PSL 1 GR B/XA2 FORTY-FOURTH EDITION
CERTIFIED NACE MR0176 DATED 10-15-2009 .
sl 2
GRADE: foa3M | 8IZE; 3.600X o.m)om WEF: 7,68 QUALITY: SEAMLESS HOT FINISH
CONDITION{SPECIALY:  ELECTRIC FURNACE '
FINE GRAIN MELT PRACTICE
TEST METHODS USED: ASTM E415
TEST RESULTS CONFORM TO THE STANDARDS AND SPECIFICATION LISTED ABOVE,
| Ci Mn] 3] P| §i| Cxl Ni| Mo} Cuj ALl v|] Chl Ti| Bl
r.23.1.641,004].0081,36(.14].31].05].20] . £00].005].0011.0020].0002|
Pl.21].641.0041.0001.33|.33].10.051,20|.007(,003],0011.0020].00031
Pl.21]1.641.004].009].34 ,141.10].05(,20].010 .003_1 ,0021.0020]| .0005]
MATERIAL 100% MELTED AND MARUFAGTURED IN THE USA.
Spacimen Yiald | Tonsite | ELNG C.E. Rockwell Hydrotost |
ASTR LS EUL Ksi Ksl AL RIA AHVEN Avil
} 760"STR |06 | 568 | 798 | 33.0 38 74,6 79.979.870.1 RB 3000 PSI
6 Seo Hold

FLAT(S) - SATISFACTORY
EN 10204 TYPE 3.1b DATED 01-2005
EMI INSPECTION - SATISFACTORY :

1
iRt
121197142 :
DATE QUALITY ASSURANCEIKQPPEL
MATERIAL WAS NOT EXPOSED TQ MERCURY DURING PROCESSING,

NO WELDING OR WELD REPAIR PERFORMED ON THIS MATERIAL,
MATERIAL IS FREE OF HARMFUL RADIATION,

THIS CERTIFICATION MAY NOT BE REPRODUCED EXCEPTIN FULL.

(PSCO KOPPEL WORKS IPSCO AMBRIDGE WORKS IPSCO BAYTOWH WORKS
P.Q. DOX 750 P.0. BOX 410 2800 SPUR 65
BEAVER FALLS, PA 15010 AMORIDGE, PA 16003 BAYTOVM, TX 77623
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TUBE TEST REPORT

Form QA-003 12/02/09 » Rov 2

Page 1 of 1
f/ P B
ORDER: 048178 002\ HEAT: 479908 ) |  P:0. M31010423 PART NO,
SOLD 70: PIONEER STEEL & TURE—— .. —" SHIPTO: PIONEER STEEL & TUBE
1660 LINGOLN STREET DISTRIBUTOR, |
SUITE 2300 2321 INDUSTRIAL AVENUE
DENVER , CO 80264 SIDNEY, NE 69162
SPECIFICATION(S) :  ASME ASTH SAGITAG3-12 GR B/SA106/A106-11 GR B
APL5L PSL1 GR BIX42 FORTY FOURTH EDITION
_GERTIFIED NACE MRO175 DATED 10-15-2009
GRADE: 1023M \g;.ﬁ; 3500 %0216 _DRL|  WPF:7.58 QUALITY: SEAMLESS HOT FINISH
CONDITION (SPEGIALY:  ELECTRIC FURNACE
FINE GRAIN MELT PRACTICE

. TESTMETHODS USED: ASTM EA15
TEST RESULTS GONFORM TO THE STANDARDS AND SPECIFICATION LISTED ABOVE,

Ci Tl &1 Pl SL] Crl Hil Mol Cul ALl VI ¢€b) Tl Bl
11,221 .64 0031007 .29(.12(.101.041.23.019].0041,001] . 0020].0002(
p1.221,62),0021.007).281.121.091.031.201,0161.002].001].00201.0004]
Pl.21].60],003]. 0071.271.121.091.031. 191.,012].0021, 001].0020]. OOUZI

MATERIAL 100% MELTED AND MANUFAGTURED IN THE USA.
Speeimen Yiold | Tensile | ELNG C.E, Rockwall Hydrotest
ASIED EUL K8l Ksl an RIA ASIUEND Avt
750*sTR |os | 576 | 776 | 320 38 80.5 799 80.0 60.4 RY 3000 P
5 Seg Hold

FLAT(S) - - SATISFAGTORY
EN 10204 TYPE 3.1b DATED 01-2005
EMI INSPECTION - SATISFACTORY

518113

DATE QUALITY ASSURANCEIKOPPEL

MATERIAL WAS NOT EXPOSED TO MERCURY PURING PROCESSING.
NO WELDING OR WELD REPAIR PERFORMED ON THIS MATERIAL.

MATERIAL IS FREE OF HARMFUL RADIATION.

THIS CERTIFICATION MAY NOT BE REPRODUCED EXCEPT IN FULL.

IPSCO KOPPEL WORKS ‘ IPSCO AMBRIDGE WORKS IPSGO BAYTOWN WORKS
P.O. 00X 750 £.0. BOX 410 2600 SPUR 55
BEAVER FALLS, PA 15010 AMDRIDGE, PA 15003 BAYTOWN, TX 77523
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TUBE TEST REPORT

Form QA-003 12/02/09 » Rev 2

Page 1 of 1
N
ORDER: 046170 002 | HEAT: 470998 ) | roamatotoa2s” PART NO,
SOLDTO: PIONEER STEEL & TUBE ~— SHIPTO: PIONEER STEEL & TUBE
1660 LINCOLN STREET DISTRIBUTOR, |
SUITE 2300 2321 INDUSTRIAL AVENUE
DENVER , GO 80264 SIDNEY, NE 69162
SPECIFICATION[S):  ASME ASTM SAGJ/AG3-12 GR B/SA106/A106-11 GR B
’ API 5L PSL1 GR B/%42 FORTY FOURTH EDITION
CERTIFIED NACE MR0O176 DATED 10.15-2009
GRADE: 1023IM SIZE; 3.500X0216 DRL WPF: 7.59 QUALITY: SEAMLESS HOT FINISH
CONDITION (SPECIAL) ; ELECTRIC FURNACE
FINE GRAIN MELT PRACTICE
TEST METHODS USED: ASTM E415
TEST RESULTS GONFORM TO THE STANDARDS AND SPEGIFICATION LISTED ABOVE.
[ G[ tnl 8] _P| 8i| Cr| Ni| Mol Cul AL} VI Cbl Til Bl
L) .221.641.0031.007[.291.121.10|.04].23].0191.004].001},0020].0002{
p|.221.621.002],007|.28].121.09].031.201.016].002|.001],0020(,0004]
B1.211.60].0031.0071.271.12].091,03].191,012],0021.001].0020],0002]
MATERIAL 100% MELTED AND MANUFAGTURED IN THE USA.
3 Specimen Yield Tensile | ELNG C.E. Rockwell Hydrotest
) ASILEL EUL KSi KsI an RIA A Avi
J60“STR |05 | 576 | 776 32,0 38 80.579.0 80.0 0.4 RB 3000 PSI
5 Sec Hold

FLAT(S) - SATISFACTORY
EN 10204 TYPE 3.1b DATED 01-2005
EMI INSPECTION - SATISFACTORY

| Sﬁm’,@m,\m
618113

DATE QUALITY ASSURANCEIKOPPEL

MATERIAL WAS NOT EXPOSED TO MERCURY DURING PROCESSING.
NO WELDING OR WELD REPAIR PERFORMED ON THIS MATERIAL,

MATERIAL IS FREE OF HARMFUL RADIATION.

‘HIS CERTIFICATION MAY NOT BE REPRODUCED EXGEPT IN FULL.

IPSCO KOPPEL WORKS . IPSCO AMBRIDGE WORKS IPSCO BAYTOAN WORKS
P.0.BOX 750 £.0.80X410 2600 SPUR 55
BEAVER FALLS, PA 15010 AMDRIDGE, PA 15003 BAYTOWN, TX 77523
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eatland Tube Division Material Test Report , Page

A3 Wheatland 7use

JMCSTECL GROUR

JMC Steel Group Custsmar pACIFIC HIDE & FUR DEPOT
Wheatland Tube Division, USA Customer PD 2022318
700 Dock St. Sharon, PA 16146 USA Sales Order #: 0000453866

Pelivery #: 80910818

Date of

CERTIFIED MATERIAL TEST REPORT Creation: 9/27/2013
Type 3.1/3.1.B in accordance with EN 10204/1SC 10204/EN 10474/ISO 10474/DINSQ049 Plant: EnergeX - Warren, OH
Heat Analysis

Heat/Ran || Vzloe Datc Itcm Description Cl™a] Pl s JoullmjCrlMa] V]St A TS || ws [lE
Her_|[(C65230 || 5712013 8625 ODSTD BLK ASI-BERWPE _|.050]| .550 [|.012}.002 _110]].040][ .060][.010]] 001 |[.120 017 ][ 71467 || 66953 |[29
Mot || C66645.|| 97472013 6.625 OD STD BLK AS3-B ERW PE 220] 1.110 ]].011][.003 |[.050 [[.o40][.0s0][.0z0][ooL [ o || o [[ 32825 || 64865 [[29

[ etex# || C66648 || /42013 '6.625 OD STD BLK AS3-B ERW PE 220 | 1.120 [ .014 ]|,004 ][-ov0 [[.e40][-0s0][.02c][.oo1 | o || & {79740 60836 j[28]

(8(8] ENTS

This is to certify that the product described herein was manufactured or supplied by the Wheatland Tube Division,
USA and sampled, tested and/or inspected in accordance with the latest revision, at the time of manufacture, of the
specification listed above and fulfills the requirements in such respects. All the required mechanical, physical,
hydrostatic, non-destructive, flattening, and bend tests have been successfully completed. The products described
above meet one of the following specifications: Continuous Butt Weld Steel Pipe meeting the requircments of ASTM
A53 2012 /ASME SAS3 2001 Type F, Grade A. Stecl Coupling Stock meeting the requirements of ASTM AS65.
Electric Resistance Welded Steel Pipe mecting the requirements of ASTM AS53 2012/ASME SAS3 2001, Typc E,
Grade B. Electric Resistance Welded Steel Pipe meeting the requirements of ASTM A135 2009, Type E, Grade A.
Electric Resistance Welded Steel Pipe meeting the requirements of ASTM A795 2012, Type E, Grade A. Seamless
Pipe meeting the requirements of ASTM A106 201 1/ASME SA106 2011 Seamless Carbon Steel Pressure Pipe
Grades B&C and is acceptable to NACE stendard MR0103-2012 Edition and MR0175/ISO15 156-2, 2009 Editicn.
Seamless Pipe is Nondestructive Electric Tested (full body eddy current). API pipe meeting the requirements of
ANSI/API Specification 5L 45th Edition or ANSI/API Specification SCT 9th Edition.

Iiwihacl A Kpe

Michael S Ryan
Manager Technical Services

https://mtr.wheatland.com/SAPMTR/GenerateMTR.aspx 9/27/2013



“heatland Tube Division Material Test Report

JMC Steel Group

!
!
1,

~ Wheatland rupe

L. JMCSTEEL GROUS

Wheatland Tube Division, USA

700 Dock St. Sharon, PA 16146 USA ey

ERTIFIED MA T (8]
Type 3.1B in accordance with EN 1024/ISO 10204/1SO
10474/DIN 50040

Customer PO Sales Date of
.
Customer Name ‘Number Order/Delivery Creation Plant
PACIFIC HIDE & FUR DEPOT 2022318 0000493866/80913451  9/5/2013 Wheatiad. Tote:-
Wheatland, PA
Heat Analysis
[ HeatRun || Value Date | Item Description €™Ml P [ s J[cu][mi [ crMe][ ¥V ISt A Ts || ¥is |[EL
/J# Ruo#fSample || 6511/20 || 872472013 | 2 XHVY BLK AS3 PIPEPE W 130550013 |.018 || 020](.0L0 .030][.010f.002 ] .010][.038 || 55180 | 35300 ||51

* Rucf/Sample || 6504/9 ][ 812/2013 | -4 XEIVY BLKCAS3 PIPEPE- J[.120] 480006 ||.005][.050]{.010] .040]|.000 ] 000 .007][.053 || 54891 | 24204 [|s0
Runf/Sample |[ 6499/14 || 8/6/2013 3 XHVY BLK A53 PIPE PE 120430 ] 019 ].o11 ] .030][.010][.050][.002].000 [.o06 035 55474 || 33140 ]|46
Runfi/Sample || 6498/55 |[ 82/2013 || 1172 XBVY BLK A53 PIPEPE _|[.130]].460](.009].013 |[.025 || .009 045|013 |.001 .015].034][ 52650 || 35820 J|46
Runi/Sample || 6501/ | &/5/2013 || 2 /2 XHVY BLK AS3 PIPEPE | .130 ] .450]|.008 | .014]|.034][.013][.045 ] 005|001 |[.018][ 036 [ 54970 || 24850 {41
Runf/Sample || 6503/26 || 8202013 1 XHVY BLX AS3 PIPEPE .120[.500][.010[.012][-045][.020]| 040 .0c3 ][ .000][.0as | .04z | 56683 | 35347 ][50
[ Runtt/Sample || 649471 [ 772372013 || 1 1/4 XHVY BLK AS3 PIPEPE *|[.130).420][.011 |[.010}{.020 {{.010][.050 ||.000{|.000{|.007 { 029 || 57478 [[36072 |45
| Run#/Sample || 650073 || 8/6/2013 ]| "3 1/2 STD BLK AS3 PIPEPE 140 | .450][.013 |[.o13 ][040 {010 030/ 010|001} 010 033 [ 57368 [ 24794 |41
{ Run#i/Sample || 641672 | 219/2013 | 3 1/2STD BLK ASIPIPEPE 120|460 [.012][.010][.030 ][.010][.050][.000][.000 |[.006 || 040 || 55340 || 33816 [j45

COMMENTS

This is to certify that the product described herein was manufactured or supplied by the Wheatland Tube
Division, USA. and sampled, tested and/or inspected in accordance with the latest revision, at the time of
manufacture, of the specification listed above and fulfills the requirements in such respects. All the required

mechanical, physical, hydrostatic, non-destructive, flattening, and bend tests have been successfully completed.

The products described above meet one of the following specifications: Continuous Butt Weld Steel Pipe meeting
the requirements of ASTM AS53 2012 /ASME SAS3 2001 Type F, Grade A. Steel Coupling Stock meeting the
requirements of ASTM A865. Electric Resistance Welded Steel Pipe meeting the requirements of ASTM AS53
2012/ASME SAS53 2001, Type E, Grade B. Electric Resistance Welded Steel Pipe meeting the requirements of
ASTM A135 2009, Type E, Grade A. Electric Resistance Welded Steel Pipe meeting the requirements of ASTM
A795 2012, Type E, Grade A. Scamless Pipe meeting the requirements of ASTM A106 2011/ASME SA106 2011
Seamless Carbon Steel Pressure Pipe Grades B&C and is acceptable to NACE standard MR0103-2012 Edition
2nd MRO175/1S015156-2, 2009 Edition. API pipe meeting the requirements of ANSI/API Specification SL 45th
Edition or ANSI/API Specification SCT 9th Edition.

https://mtr.wheatland.com/SAPMTR/GenerateM TR.aspx

9/5/2013



TC 201233

- - .
Chinese-Foreign Joiut Venture T2i Feng Qiao Metai Products Co.,Ltd. .Aav
TEFIQ ’ ipptinale
é Test Certificate ..a_..in.m.D..m, uﬂ2§h<
,. No,
Date of issue: _APR 4, 2004 Conwract No.: 1010013300 JUTRQI0.12
Certificze No. - - 0404026 Address : Red'3 JieDong Ecan. Dev. Testing Zoae JieYaog.Guangdong, P.R.C,
Acticle of Test: ERW BLACK STEEL PIPE Customer : FERROSTAAL INCORPORATED Tel = {0563)3262579 3264579 Fax: {36)X663)5254021
ik Temsile Test Chemicel Values ﬂ A
Type Sterdacd " ltem Picce | Weight | HemNo. | Y.8.| T.S. {Elong| C [ Si¥a] Ca] Cr [ Mo] ™ Pl s{viLrisme(cerrricst 3Q] Wigkn®)
Adogted {teus) {(MPa) (P2 (%) 10°% 1%
s . 0402138 1 330 4°498 | 31 {14718 55 J 117 A P P
e IV i aek | 10E 0302-1 {388] 476] 34 {17122/ 48 18] 13 P P P P
3PE i 0402138 [ 330 ] 490 | 31 1 144 13 35 1] 17 pl p i » P
Gradz A SCH40 1421 156 0622 :
= 0402-1 [ 38871 276 | 34 |17]22148 18]35 {p] P | P P ,
3821 2820 | 13759 | 0402-3 ] 352 463 | 38 | 16) 19147 4] 17 P{ P P P
] : : i
{ { )
! ol
}
i ] e s
—————— —
i
]
Remark
B : Either hydrostatic test OR Eddy Current 2est depending oq stand=rd | [ . ,
LT :Leak Tightness Test CST: CuSO, Tewt ?: Pass Qc: QC Manager: ¥
STRG  : Skmighteess 5Q :  SerfaceQoaliy F:Fal % . B
: ng Bo
nmﬂﬂnnoﬁwn;nmuw\muﬂn&nw.ﬁnn W 1 Weight of coaling NTNH-N Jie @Hﬂm i Elo &
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(226 W, 741h SI independencatube.com
%3 Chlcago. IL 60638 telube.com
- 708.498-0380 . ,

~4 Independence Tube Fox: 7085031950 Gerlificate Number: CHI 54150

Sold By: Purchase Order No: 91776

INDEPENDENCE TUBE CORPORATION Sales Order No; CHI 222035 - 1

6226 W, 74th St Bill of Lading No: CHI 128820 - 1 Shipped: 7/1212013

Chicago, IL 60638 Invoice No: Invoiced:

Tel; 708-496-0380
Fax: 708-563-1950

Sold To: Ship To:

218 - BROWHN STRAUSS 1 - BROWN STRAUSS
ACCOUNTS PAYABLE - STEEL 2495 URAVAN ST
2495 URAVAN STREET AURORA, CO 80011

AURORA, CO 80011

CERTIFICATE of ANALYSIS and TESTS Certificate No: CHI 54160
Customer Part No: Test Date: 7/10/2013
ROUND A500 GRADE B(C) Tolal Pieces  Total Weight
5.563"0D (5"NPS) X SCHB0 X 42 10 8,728

Heat Number: 130366 -

Bundle Tag Yield, Tensile Strength, Elongalion, Measurements Y/T Ralio  Pieces Weight
734332 YLD=68160/TEN=69592/CLG=24,76 0.9794 10 8,728
Heat Number *** Chemical Analysis ***

130366 C=0.0500 Mn=1.0500 P=0.0130 $=0.0020 $1=0.0170 Al=0.0340 Cu=0.0490 Cr=0.0290 Mo=0.0050
: V=0.0020 Ni=0.0180
Carbon Eq.=0.2367 Carbon Eq. = C + (Mnfg) + ({Cr + Mo + V}IS) + ((Ni + Cu)/15)

Certtification:

| certify that the above results are a true and carrect copy of records prepared and mainlained by Independence Tube
Corporalion. Sworn this day, 7/10/2013

WE PROUDLY MANUFACTURE ALL OF OUR HSS IN THE USA.

INDEPENDENCE TUBE PRODUCT IS MANUFACTURED, TESTED, _
AND INSPECTED IN ACCORDANCE WITH ASTM STANDARDS. £
llI‘llaiﬁllilaallAlll--llt:tltililtllt]lilttllt.‘l - .

CURRENT STANDARDS:! M X T @

e ABOO/AS00M-10a

................. e AB13-07 -

e A252-98 (2002) Jpse Marlinez; QS Marsgar
L AB4TIABATM-11

Page -1




Allas Tube Canada ULC n n Ref BIL B0556269
200 Clark 51 D Atias ﬁ!be Date 09052013
ﬁgmé é)n!ancl Canada n Customer 763
fax 519-738-3537
MATERIAL TEST REPORT
Sold to Shipped fo
Brown Strauss Steel Brown Straugs UP (RAIL
HRe P O TS
UR ORA CO 80011 3539 USA
SA
Matenal 3 500x216x420 0{19x1) D Materlal No R035002164200 D Madoe fn  USA
Meltad in  USA
Sales ordar 840000 Purchaso Ordor 92068 AUG13 PLYM
Heat No Cc Mn P S Sl Al Cu Ch Mo Nl Cr Vv T B N
( V51o7? 0170 G760 0016 0009 0008 0046 0000 0000 0000 0000 0000 0000 0000 00000000
undleNe  PGs  Yield Tonsllo Eln 2In Gortification CE 030
1300708925 18 062030 Psi 074976 Psl M4y ’ ASTM A500 10AGRADE B&G
Matenal Note
Sales Or Note
Matoral 4 600x237x420 0{10x1) ‘Matorial No  R04500237 Maden Canada
Meltad in  USA
Sales order B40304 Purchase Order 02857 AUG13
Hoat No Cc Mn p S Si Al Cu Ch Mo t Cr v T B H
12880 0210 o8o0 0013 0009 001t Q053 0000 0005 0000 0000 0000 0000 (000 0000 0000
.ndleNo  PCs  Yioki Tensila Eln 2in Cortlfication CE 0236
14101272865 10 086320 Psl  077080Psi 333/ ASTM A500 10A GRADE B&C
Matarial Note
Salos Or Nota
thatorial 4 500x237x42 0 0(10x1) Matorial Na  R04500237 Maden GCanada
Molted In  USA
Sales order 840304 Purchase Ordar 92657 AUG13
Heat No G Mn P s & Al Cu Ch Mo Hi Cr v Tl B N
L62880 0210 0800 0013 0008 0011 0053 0000 0005 0000 0000 0000 0000 QOO0 0000 0000
Bundle No PCs  Yiold Tonslle Eln 2in Corfificafion CE 035
104272886 10 065320 Py 077080 Ps) NI A ASTM A500 10A GRADE B&C

Material Hote
Sales Or Noto

Authorized by Quality Assuranco
The results reportad on this report fopresent the actual atiributes of the matenial furnishod and indleate full compliance with all applicable
*=pcification and contract roqulraments

- — D1 4 mothod
@?ﬂwﬂl T{l‘})e Pago 100F 11 @ Metals Service Genfer Inshiute

~ # OF HORTH AMBRICA
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